

2020

## Emergence of institutional antithrombotic protocols for coronavirus 2019.

KP Cohoon

G Mahé

AJ Tafur

AC Spyropoulos

*Zucker School of Medicine at Hofstra/Northwell, aspyropoul@northwell.edu*

Follow this and additional works at: <https://academicworks.medicine.hofstra.edu/articles>



Part of the [Internal Medicine Commons](#)

---

### Recommended Citation

Cohoon K, Mahé G, Tafur A, Spyropoulos A. Emergence of institutional antithrombotic protocols for coronavirus 2019.. . 2020 Jan 01; 4(4):Article 6457 [ p.]. Available from: <https://academicworks.medicine.hofstra.edu/articles/6457>. Free full text article.

This Article is brought to you for free and open access by Donald and Barbara Zucker School of Medicine Academic Works. It has been accepted for inclusion in Journal Articles by an authorized administrator of Donald and Barbara Zucker School of Medicine Academic Works. For more information, please contact [academicworks@hofstra.edu](mailto:academicworks@hofstra.edu).

# Emergence of institutional antithrombotic protocols for coronavirus 2019

Kevin P. Cohoon DO, MSc<sup>1</sup>  | Guillaume Mahé MD, PhD<sup>2,3</sup> | Alfonso J. Tafur MD, MSc<sup>4,5</sup> | Alex C. Spyropoulos MD<sup>6</sup> 

<sup>1</sup>Division of Cardiovascular Medicine, Department of Medicine, Froedtert and Medical College of Wisconsin, Milwaukee, Wisconsin

<sup>2</sup>CHU de Rennes, unité de médecine vasculaire, Rennes, France

<sup>3</sup>Inserm, CIC 1414, Univ Rennes, CHU Rennes, Rennes, France

<sup>4</sup>Pritzker School of Medicine at the University of Chicago, Chicago, Illinois

<sup>5</sup>Division of Vascular Medicine, Department of Medicine, NorthShore University HealthSystem, Skokie, Illinois

<sup>6</sup>Institute for Health Innovations and Outcomes Research, Feinstein Institutes for Medical Research and Donald and Barbara Zucker School of Medicine at Hofstra/Northwell, Manhasset, New York

**Correspondence:** Kevin P. Cohoon, Division of Cardiovascular Medicine, Froedtert and Medical College of Wisconsin, 9200 W. Wisconsin Ave, Milwaukee, WI 53226, USA.

Email: kcohoon@mcw.edu

**Handling Editor:** Susan Kahn

**Keywords:** acute infectious disease, anticoagulant, antiplatelet, antithrombotic therapy, coronavirus, COVID-19, deep vein thrombosis, pulmonary embolism, pulmonary infection, SARS-CoV-2

## 1 | INTRODUCTION

The coronavirus disease 2019 (COVID-19), first identified in December 2019 in Wuhan, China, is a major public health crisis with new infections increasing exponentially worldwide.<sup>1</sup> COVID-19 is an acute infectious disease caused by the severe acute respiratory syndrome coronavirus 2 (SARS-CoV2) and has contributed to significant morbidity and mortality, including the development of coagulopathy.<sup>2</sup> Similar thrombotic and thromboembolic events have occurred during other viral outbreaks, including severe acute respiratory syndrome (SARS), Middle Eastern respiratory syndrome, and influenza A H1N1.<sup>3-7</sup>

Venous thromboembolism (VTE) (ie, deep vein thrombosis or pulmonary embolism [PE]) is a common complication of acute infectious diseases, which increase VTE risk 2-fold to 32-fold.<sup>8-10</sup> Survival among patients with incident and recurrent VTE is significantly reduced, especially after PE.<sup>11</sup> Hospitalized patients with acute medical illness, including infections such as pneumonia, are at increased risk of VTE, both in-hospital and for an extended period of time (up

to 45 days) after hospital discharge.<sup>8,9,12-16</sup> Despite this well-established association,<sup>8-10</sup> there are few data specifically addressing VTE in patients recently hospitalized with COVID-19 infections.<sup>17,18</sup> Indeed, infection-associated VTE might account for a substantial burden of incident or recurrent VTE among those with COVID-19. In addition, small-vessel hyaline thrombus formation has been described in autopsies of patients with COVID pneumonia.<sup>19</sup> There is increasing concern that mortality seen across all age groups may be secondary to PE, as 31% incidence of thrombotic complications in ICU patients with COVID-19 infections is recently reported. PE was the most frequent thrombotic complication and contributed to 81% of thrombotic complications.<sup>20</sup> To improve outcomes, targeted prophylaxis efforts to improve coagulopathy and reduce incident VTE in patients with acute infectious diseases, specifically COVID-19, may be advantageous.

Currently, VTE prophylaxis duration is mainly limited to the period of hospitalization,<sup>21</sup> but most VTE events occur within the first month following hospital discharge.<sup>22</sup> Recent data support the finding that an elevated D-dimer (>2× upper limit of normal [ULN]) is an

This is an open access article under the terms of the Creative Commons Attribution-NonCommercial-NoDerivs License, which permits use and distribution in any medium, provided the original work is properly cited, the use is non-commercial and no modifications or adaptations are made.

© 2020 The Authors. Research and Practice in Thrombosis and Haemostasis published by Wiley Periodicals LLC on behalf of International Society on Thrombosis and Haemostasis (ISTH)

important novel biomarker in identifying a high-VTE-risk population that would benefit from extended thromboprophylaxis, an observation that is especially important in the hospitalized COVID-19 population.<sup>23</sup> If all hospitalized patients received universally effective prophylaxis, one quarter of the VTE burden in the community would be prevented.<sup>24</sup> To further reduce the VTE burden, better prophylaxis strategies are needed, which include prolonging VTE prophylaxis beyond hospital dismissal.

There are several concerns linked to the VTE prevention in COVID-19 patients: How can we limit the risk of VTE among patients who are hospitalized? Do we use similar prophylaxis in the common medical ward and in the intensive care unit (ICU)? How do we manage patients with COVID-19 who are already taking oral anticoagulants or antiplatelets?

To address these concerns, several leading national and international health care institutions have developed protocols to help guide health care professionals on how to manage thrombotic and antithrombotic therapy related to COVID-19 during this pandemic. Currently, there is significant variability in expertise, as many of the existing protocols derived are from sporadic reports and small retrospective studies. Given the lack of large prospective cohorts, the current document represents an effort to provide several simple and easy-to-follow algorithms to be considered as an interim clinical guidance since the knowledge and therapeutics in managing COVID-19 is rapidly evolving. The aim of this document is to provide clinicians and hospital systems a template on safe and effective use of antithrombotic medications in health care systems affected by the COVID-19 pandemic from an institutional perspective, including post-hospital discharge prophylaxis.

## 1.1 | Role of COVID-19 and antithrombotic considerations

Patients with COVID-19 and underlying cardiovascular disease and comorbidities have greater morbidity and mortality from COVID-19.<sup>25,26</sup> Common laboratory abnormalities include lymphopenia and increase in lactate dehydrogenase and inflammatory markers such as C-reactive protein, D-dimer, ferritin, interleukin (IL)-6, and fibrinogen.<sup>27,28</sup> Thrombocytopenia<sup>29</sup> and increased D-dimer levels<sup>30</sup> are the most consistent laboratory abnormalities associated with a higher risk of developing severe COVID-19. Therefore, several protocols suggest measuring D-dimers, prothrombin time, and platelet counts to help assess COVID-19 severity. Whether the very elevated D-dimers seen in very sick COVID-19 patients represent severe coagulopathy or are markers of a severe inflammatory “cytokine storm” is not known.

### 1.1.1 | In-hospital VTE prophylaxis

Hospitalized patients with acute medical illness, including COVID-19, should have an assessment of VTE versus bleeding risk. There

are several risk stratification tools available (eg, the Caprini, IMPROVE [International Medical Prevention Registry on Venous Thromboembolism], and Padua models) to assist the health care provider in assessing VTE risk among hospitalized patients.<sup>31-34</sup> Regardless, the ISTH guidelines recommend prophylactic dose of low-molecular-weight heparin (LMWH) in all hospitalized COVID patients (including non-ICU) unless contraindicated.<sup>35</sup>

For parenteral anticoagulants, there is *in vitro* evidence that coronavirus may use the sulfated, negatively charged heparan sulfate as the initial receptor for target cells (even in the absence of angiotensin converting enzyme 2 [ACE2]).<sup>36</sup> ACE2 is an enzyme attached to the outer surface on cell membranes within the lungs, arteries, heart, kidney, and intestines and serves as the entry point into cells for some coronaviruses.<sup>37-40</sup> There is a suggestion from *in vitro* evidence that LMWH may competitively bind to coronavirus. Heparins as a class may suppress the cytokine storm induced by activated T cells, macrophages, and monocytes/neutrophils, all with increased IL expression (including IL-2R/6).<sup>41</sup> Empiric evidence supports use of treatment dose unfractionated heparin (UFH) as improving thrombosis-free survival in acute respiratory distress syndrome with influenza A H1N1 but not coronavirus.<sup>42</sup> There is also recent evidence that prophylactic doses of LMWH (namely, enoxaparin at 40-60 mg subcutaneous [s.c.] daily) or UFH (10 000-15 000 units/d) appears to be associated with better prognosis in COVID-19 patients with serious illness meeting sepsis-induced coagulopathy score of  $\geq 4$  or with markedly elevated D-dimer ( $>6 \times$  ULN) compared to non-heparin users.<sup>43</sup> The World Health Organization interim guidance statement as well as a recent guidance statement from ISTH recommends prophylactic use of daily LMWH over twice-daily subcutaneous UFH.<sup>44,45</sup>

Obese patients with body mass index (BMI)  $>30$  kg/m<sup>2</sup> have increased risk of VTE,<sup>46</sup> recurrent VTE,<sup>47</sup> and postthrombotic syndrome<sup>48</sup>; however, prior studies have mainly focused VTE prophylaxis on extreme obesity defined by BMI  $>40$  kg/m<sup>2</sup>. As the distribution of LMWH is weight based, the efficacy of standard doses may be decreased due to the effects of plasma drug distribution and pharmacokinetics in obese individuals.<sup>49</sup> Furthermore, in a subgroup analysis of obese patients from the PREVENT (Prevention of Recurrent Thromboembolism) trial, dalteparin lost its thromboprophylactic benefit in patients with BMI  $>35$  kg/m<sup>2</sup>.<sup>50</sup> The ITOHENOX (Adjusted Value of Thromboprophylaxis in Hospitalized Obese Patients: A Comparative Study of Two Regimens of Enoxaparin) study shows in medically obese inpatients that thromboprophylaxis with enoxaparin 60 mg provides higher control of anti-Xa activity, without more bleeding complications than the standard enoxaparin regimen.<sup>51</sup>

Based on these observations and guidance, several of the protocol strategies suggest the use of thromboprophylaxis with LMWH at prophylactic or intermediate doses (ie, 40 mg s.c. daily or 40 mg s.c. twice daily, especially for BMI  $> 30$  kg/m<sup>2</sup>) as the preferred agent over UFH, unless patients have severe renal insufficiency (creatinine clearance [CrCl]  $< 30$  mL/min or even 15 mL/min) (Table 1). This strategy avoids the increased health care worker exposure, use

**TABLE 1** Comparisons of different institutional protocols proposed in United States and France in case of COVID-19

	Froedtert Health & The Medical College of Wisconsin, USA	Northwell Health, USA	Northshore University Health System, USA
Which patients?	In- and outpatients	Inpatients	In- and outpatients
Thrombotic risk assessment	Yes	Yes	Yes
Criteria for VTE risk	Use of Wells' Criteria IMPROVE VTE score D-dimer	Use of ISTH DIC score IMPROVE VTE score D-dimer	Use of ISTH DIC score
Hemostasis surveillance	Not mentioned	Not mentioned	Yes
Assessment of bleeding risk	Yes	Yes	Not mentioned
Proposed prophylactic treatments	<p>Patients hospitalized with suspected or confirmed COVID-19, VTE prophylaxis with enoxaparin at prophylactic or intermediate doses (ie, 40 mg s.c. daily or 40 mg s.c. twice daily, especially for BMI &gt; 40 kg/m<sup>2</sup>) as the preferred agent over UFH, unless patients have acute renal failure or chronic kidney disease (CrCl &lt; 15 mL/min); if CrCl &lt; 15 mL/min, then UFH 5000 IU s.c. 3 times daily for BMI &lt; 40 kg/m<sup>2</sup> or 7500 IU s.c. twice daily for BMI &gt; 40 kg/m<sup>2</sup></p> <p>Extended VTE prophylaxis with rivaroxaban 10 mg p.o. daily for 30 d should be considered at hospital discharge, without bleeding risk factors; if D-dimer is &gt; 2× ULN during the hospitalization and Previous VTE or ≥2 of the following characteristics are met: Age &gt; 60, ICU stay, current lower limb paralysis or paresis, current cancer, known thrombophilia</p> <p>Patients with a CrCl &lt;30 mL/min were excluded from the clinical trials of extended prophylaxis; therefore, the risk and benefit in this patient population is not known and extended prophylaxis is not recommended</p>	<p>Suggestion of the use of thromboprophylaxis with enoxaparin at prophylactic or intermediate doses (ie, 40 mg s.c. daily or 40 mg s.c. twice daily, especially for BMI &gt; 30 kg/m<sup>2</sup>) as the preferred agent over UFH, unless patients have severe renal insufficiency (CrCl &lt; 15 mL/min); if CrCl &lt; 15 mL/min, then UFH 5000 IU s.c. 3 times daily for BMI &lt; 30 kg/m<sup>2</sup> or 7500 IU s.c. 3 times daily for BMI &gt; 30 kg/m<sup>2</sup></p> <p>Multimodal thromboprophylaxis with pharmacologic + mechanical compression should be used in ICU settings</p> <p>Patients hospitalized with COVID-19, especially those with an IMPROVE VTE score of ≥4 or over 60 y and with elevated D-dimers and without bleeding risk factors, should be strongly considered for extended thromboprophylaxis up to 39 d after hospital discharge with either enoxaparin 40 mg s.c. daily or rivaroxaban 10 mg p.o. daily</p>	<p>For moderate to severe with DIC and no overt bleed, consider intermediate dose of LMWH</p> <p>VTE prophylaxis with daily LMWH, or twice daily subcutaneous UFH is strongly recommended (LMWH may be advantageous to reduce PPE use and provider exposure)</p> <p>Continue postdischarge prophylaxis to all patients with COVID-19 over 50 y old; consider extending prophylaxis to 6 wk rivaroxaban or betrixaban in patients with any additional risk factor: prior history of thrombosis, ICU stay, cancer, thrombophilia, paralysis</p> <p>For outpatients diagnosed with mild or moderate COVID-19 and low risk of bleeding, consider VTE prophylaxis as above</p>
Patients with long-term anticoagulation	Assuming no contraindications, DOACs are considered first line for anticoagulation for most patients and preferred to coumadin. Alternatively, dose-adjusted warfarin with extended INR monitoring should be an option	If possible, patients may be switched to dabigatran as the DOAC of choice; alternatively, dose-adjusted warfarin with extended INR monitoring should be an option	Assuming no contraindications, DOACs preferred to coumadin for chronically anticoagulated COVID-19 outpatients
Lower limb ultrasound exam	As usual; not systematic	Not mentioned	Not mentioned

BMI, body mass index; COVID-19, coronavirus disease 2019; CrCl, creatinine clearance; DIC, disseminated intravascular coagulation; DOAC, direct oral anticoagulant; GFR, glomerular filtration rate; ICU, intensive care unit; INR, International Normalized Ratio; LMWH, low-molecular-weight heparin; NA, not available; PPE, personal protective equipment; s.c., subcutaneous; UFH, unfractionated heparin; IU, international units; ULN, upper limit normal; VKA, vitamin K antagonist; VTE, venous thromboembolism.

University hospital of Amiens, FRA	University hospital of Montpellier, FRA	University Hospital of Rennes, FRA	University Hospital of Saint-Etienne, FRA
Outpatients	In- and outpatients	Inpatients and elderly in establishment	ICU patients
Yes	Yes	Not mentioned	Not mentioned
Immobilization > 48 h, cancer, recent surgery, personal history of VTE, BMI > 30 kg/m <sup>2</sup> , age > 70 y old	Thrombotic risk and ISTH DIC score	NA	NA
Not mentioned	Yes	Yes	Yes
Not mentioned	Yes	Yes	Not mentioned
Patients with COVID-19 with at least 1 VTE risk factor will receive thrombosis prophylaxis with LMWH for at least 10 d (auto-injection should be preferred)	For all inpatients: enoxaparin 4000 IU/d for at least 14 d	For all hospitalized patients except with bleeding syndrome and BMI < 30 kg/m <sup>2</sup> : enoxaparin 4000 IU/d	If BMI > 30 kg/m <sup>2</sup> or severe inflammatory syndrome or femoral venous catheter: Enoxaparin 6000 IU/d
	For outpatients with elevated D-dimers (>2 N) or with VTE risk factors (personal history of VTE, known thrombophilia, lower limb paralysis, active cancer, immobilization > 7 d, age > 60 y old): enoxaparin 4000 IU/d for at least 14 d	For all hospitalized patients except with bleeding syndrome and BMI 30-40 kg/m <sup>2</sup> : enoxaparin 6000 IU/d	If BMI > 40 kg/m <sup>2</sup> : enoxaparin 4000 IU × 2/d
	If GFR < 30 mL/min (Cockcroft): UFH 5000 IU × 2/d	For all hospitalized patients except with bleeding syndrome and BMI > 40 kg/m <sup>2</sup> : enoxaparin BMI × 2/d (eg BMI = 42 kg/m <sup>2</sup> ), then enoxaparin 4000 IU × 2/d	If CrCl < 30 mL/min: calciparin 0.2 mL × 3/d
	If BMI ≥ 40 kg/m <sup>2</sup> : Enoxaparin 4000 IU × 2/d	For all hospitalized patients except with bleeding syndrome and GFR < 15 mL/min: tinzaparin 3500 IU/d (we do not suggest use of calciparin 0.2 mL × 3/d to avoid accumulation	
	If high bleeding risk: discuss preventive anticoagulation; if hospitalized patients: compression bands (BIFLEX) if no peripheral artery disease; in ICU patients: intermittent pneumatic compression	In ICU patients: proceed as for hospitalized patients	
		In elderly patients in establishment: enoxaparin 4000 IU/d	
Not mentioned	In hospitalized patients: replace by LMWH (in the absence of contraindication)	Not mentioned	Not mentioned
Not mentioned	As usual; not systematic	As usual; not systematic	Fast (4 points): <ul style="list-style-type: none"> <li>• Systematic at days 7, 14, and 21</li> <li>• Earlier if patient gets worse without any evident cause</li> <li>• Earlier if femoral venous catheter</li> <li>• Before first chair setting</li> </ul>

of limited resources such as personal protective equipment for frequent blood draws, and the time needed to achieve therapeutic activated partial thromboplastin times. There are randomized trials that are being initiated studying intermediate to high doses of LMWH in the management of patients with COVID-19 with severe illness.

### 1.1.2 | Antithrombotic use with antivirals

It is important to recognize the interactions that may occur between COVID-19 investigational therapies and antithrombotic use. If new medications are added to treat COVID-19 or other conditions, drug interaction checking should be completed due to the risk of interaction with antithrombotic medications through P-glycoprotein (P-gp) or the cytochrome 450 (CYP) system in the liver (especially CYP3A4). Several protocol strategies take into consideration the concomitant use of antithrombotic with antiviral therapies (especially with the antivirals liponavir and ritonavir), as this can affect choice and/or dosage of antiplatelet and anticoagulants. For antiplatelet agents, certain antivirals, especially lopinavir/ritonavir, may potentiate CYP3A4 or P-gp inhibition, and as such there may be reduction in clopidogrel effects and increased effects of ticagrelor.<sup>52,53</sup> Therefore, these agents should be switched over to prasugrel if possible (unless there are contraindications such as prior stroke or transient ischemic attack).<sup>53</sup> Alternatively, platelet function studies (P2Y12 monitoring) may also be considered.

For oral anticoagulants (OACs), drug interactions should be considered with direct oral anticoagulants (DOACs (P-gp or moderate to strong CYP3A4, either inhibitors or inducers). Apixaban and rivaroxaban have CYP3A4 and P-gp inhibition while dabigatran and edoxaban have only P-gp inhibition. Betrixaban has P-gp and ATP-binding cassette subfamily B member 1 inhibition.<sup>54</sup> Dose adjustments may be required if using vitamin K antagonists (VKAs), apixaban, or betrixaban, while adjustments are not needed for edoxaban and rivaroxaban. Parenteral anticoagulants, including UFH or LMWH, are non-CYP metabolized and do not interact with investigational agents, while edoxaban and rivaroxaban should not be coadministered with lopinavir/ritonavir. Currently, patients with COVID-19 treated with IL-6 inhibitors, such as tocilizumab, do not need dose adjustments at this time. If possible, patients may be switched to dabigatran, edoxaban, or betrixaban as the DOAC of choice if combined therapy with CYP3A4 inhibitor is prescribed.<sup>54</sup> Alternatively, dose-adjusted VKAs with frequent International Normalized Ratio (INR) monitoring or parenteral anticoagulants may be a good option.

### 1.1.3 | Extended out-of-hospital VTE prophylaxis

Of all VTEs occurring in the community, at least half are related to current or recent hospitalization for surgery or medical illness.<sup>55</sup> Thus, hospitalization of acutely ill patients is associated with an 8-fold increase in VTE risk.<sup>55</sup> Studies of medically ill patients have shown the benefit of extended VTE prophylaxis in high-risk patient

groups. Patients hospitalized for COVID-19 would meet criteria similar to these trials as an infectious disease. There is recent evidence that an IMPROVE score of  $\geq 4$  (Table 2)  $\pm$  elevated D-dimer ( $>2\times$  ULN) identifies a  $>3$ -fold higher VTE risk population that significantly benefit from extended out-of-hospital thromboprophylaxis up to 39 days or more with rivaroxaban without an increase in major bleeding.<sup>12,23,34</sup> There are also data with betrixaban that reveal net clinical benefit from extended thromboprophylaxis for up to 42 days in hospitalized medically ill patients, including those with severe infection.<sup>56</sup> Further, prolonged rivaroxaban prophylaxis reduced the incidence of VTE in patients hospitalized for acute infectious diseases, particularly those involving the lungs. Efficacy benefits were, in part, offset by bleeding outcomes.<sup>57</sup> Identification of independent VTE risk factors and estimating the magnitude of the associated risk may be helpful when strategies for prophylaxis delivery are devised. Alternatively, consider risk-benefit evaluation for extended enoxaparin in selected patients.<sup>58</sup> Protocols suggest patients hospitalized with COVID-19, especially those with an IMPROVE VTE score of  $\geq 4$ , elevated D-dimer ( $>2\times$  ULN), and  $\geq 2$  of the following characteristics are met: age  $> 60$ , previous VTE, current cancer, or known thrombophilia, should be strongly considered for extended thromboprophylaxis up to 39-45 days after hospital discharge with either lovenox 40 mg s.c. daily or rivaroxaban 10 mg p.o. daily and low risk of bleeding.<sup>23,58</sup> Insurance coverage investigation should be started early during acute hospital stay to ensure patient affordability. Consideration for prophylaxis should also include high-risk patients with COVID-19, including those with limited mobility, history of prior VTE, active malignancy, and BMI  $> 30$  kg/m<sup>2</sup> requiring supplemental oxygen or recent stay in the ICU. All individuals are advised to stay active, if able, during times of quarantine.

### 1.1.4 | Continuation of home antithrombotic medications or need of chronic antithrombotic use

Evaluating choice of anticoagulant is always important to ensure that the patient is on optimal therapy. Several protocol strategies suggest that patients on chronic antithrombotics (antiplatelets or chronic OACs) should be kept on their therapy unless there are absolute contraindications (such as active bleeding, severe thrombocytopenia, planned procedure, or significant new drug interaction or other contraindications). To reduce new patient contacts within the anticoagulation clinic, it is important that all pharmacists review the indication for anticoagulation and determine if a DOAC treatment could be clinically appropriate. Patients with long-term anticoagulation receiving a VKA should be considered for alternative therapies, such as DOACs or LMWH, or increasing the interval of INR monitoring to 12 weeks in stable patients on warfarin.<sup>59</sup> Patients who are breastfeeding or who have mechanical valves, ventricular assist devices, renal failure with a creatinine clearance  $<15$  mL/min or rapidly worsening renal function, weight over 120 kg, gastric malabsorption disorders, or antiphospholipid antibody syndrome should be treated with warfarin.

**TABLE 2** The 7-factor IMPROVE VTE RAM<sup>a</sup> (12)

VTE risk factor	Points for the risk score
Previous VTE	3
Thrombophilia <sup>b</sup>	2
Current lower limb paralysis or paresis <sup>c</sup>	2
Cancer <sup>d</sup>	2
Immobilization <sup>e</sup>	1
ICU/CCU stay	1
Age > 60 y	1

Note: The interpretation of the score predicts VTE risk through 3 mo as follows: score 0 = 0.4%; score 1 = 0.6%; score 2 = 1%; score 3 = 1.7%; score 4 = 2.9%; score  $\geq 5$  = 7.2%.

CCU, coronary care unit; ICU, intensive care unit; RAM, risk assessment model; VTE, venous thromboembolism.

<sup>a</sup>A score of 0-1 constitutes low VTE risk; A score of 2-3 constitutes moderate VTE risk; A score of  $\geq 4$  constitutes high VTE risk.

<sup>b</sup>A congenital or acquired condition leading to an excess risk of thrombosis.

<sup>c</sup>Leg falls to bed by 5 s, but has some effort against gravity (from National Institutes of Health stroke scale).

<sup>d</sup>May include active cancer (excluding nonmelanoma skin cancer) or a history of cancer within 5 y.

<sup>e</sup>Strict definition is complete immobilization confined to bed or chair  $\geq 7$  d; modified definition is complete immobilization with or without bathroom privileges  $\geq 1$  d.

## 1.2 | Summary of key recommendations from institutional protocols

These interim institutional protocols are not intended to replace clinical judgment and may not apply to all patients or clinical situations where antithrombotic therapy is needed.

1. Medical floor COVID-19-positive patients: LMWH at prophylactic or intermediate doses (ie, 40 mg s.c. daily or 40 mg s.c. twice daily, especially for BMI > 30 kg/m<sup>2</sup>) as the preferred agent over UFH, unless patients have severe renal insufficiency (CrCl < 30 or 15 mL/min). In patients with acute renal failure or chronic kidney disease with CrCl < 15 mL/min or on dialysis, UFH 5000 units 3 times daily or 7500 units 3 times daily if BMI > 40 kg/m<sup>2</sup> is recommended. We acknowledge the data are not as robust for a BMI > 30 kg/m<sup>2</sup> cutoff relative to 40 kg/m<sup>2</sup> BMI.
2. Patients with severe COVID-19 requiring high-flow oxygen or ventilator: LMWH at prophylactic or intermediate doses (ie, 40 mg s.c. daily or 40 mg s.c. twice daily, especially for BMI > 30 kg/m<sup>2</sup>) as the preferred agent over UFH, should be utilized in ICU settings, with serious illness meeting sepsis-induced coagulopathy score of  $\geq 4$  or with markedly elevated D-dimer ( $> 6 \times$  ULN). UFH 7500 3 times daily should be used in patients with acute renal failure or chronic kidney disease with CrCl < 15 mL/min or on dialysis.

3. Extended thromboprophylaxis: Patients hospitalized with COVID-19, especially those with an IMPROVE VTE score of  $\geq 4$ , elevated D-dimer ( $> 2 \times$  ULN), or over 60 years and without bleeding risk factors, or recent ICU stay should be strongly considered for extended thromboprophylaxis up to 40 days after hospital discharge with either lovenox 40 mg s.c. daily, rivaroxaban 10 mg p.o. daily, or betrixaban 80 mg p.o. daily.
4. Routine empiric therapeutic dose of intravenous UFH or systemic tissue plasminogen activator or routine use of inferior vena cava filters: No current supporting evidence for its use without absolute indications.
5. Continuation of home antithrombotic medications or need of chronic antithrombotics: Patients on antiplatelets or OACs should be kept on their therapy unless there are absolute contraindications (such as active bleeding, severe thrombocytopenia, planned procedure, or significant new drug interaction or other contraindications). DOACs are preferred over warfarin for treatment of VTE or atrial fibrillation due to decreased need for monitoring. Patients with mechanical valves, ventricular assist devices, or antiphospholipid antibody syndrome should be treated with warfarin, with extended periods for INR monitoring or drive-through monitoring.
6. Patients on antiviral therapy, such as lopinavir/ritonavir: For antiplatelet agents, certain antivirals, especially lopinavir/ritonavir, may potentiate CYP3A4 or P-gp inhibition, and as such there may be reduction in clopidogrel effects and increased effects of ticagrelor. Therefore, patients on these agents should have them switched over to prasugrel if possible (unless contraindications such as prior stroke or transient ischemic attack). Alternatively, platelet function studies (P2Y12 monitoring) may also be considered. For OACs, if possible, patients may be switched to dabigatran, edoxaban, or betrixaban from apixaban and rivaroxaban as the DOACs of choice if combined therapy with CYP3A4 inhibitor is prescribed. Alternatively, dose-adjusted warfarin with frequent INR monitoring should be a good option.

## RELATIONSHIP DISCLOSURE

KPC reports nothing to disclose. GM reports nonfinancial support from Aspen, personal fees from BMS/Pfizer, personal fees and nonfinancial support from Bayer, and personal fees from LEO pharma, outside the submitted work. AJT reports an educational grant from Janssen and research support from Janssen, BMS, Idorsia, and Daiichi Sankyo; and consulting for Recovery Force. ACS reports consulting fees from Bayer, BMS, Janssen, Boehringer Ingelheim, Portola, and ATLAS group; and research grants from Janssen and Boehringer Ingelheim.

## ORCID

Alex C. Spyropoulos  <https://orcid.org/0000-0002-3175-461X>

## TWITTER

Kevin P. Cohoon  @KCohoonDO



## REFERENCES

1. Huang C, Wang Y, Li X, Ren L, Zhao J, Hu Y, et al. Clinical features of patients infected with 2019 novel coronavirus in Wuhan, China. *Lancet*. 2020;395:497–506.
2. Guan WJ, Ni ZY, Hu Y, Liang WH, Ou CQ, He JX, et al. China medical treatment expert group for Covid-19. Clinical characteristics of coronavirus disease 2019 in China. *N Engl J Med*. 2020;382(18):1708–20. <https://doi.org/10.1056/NEJMoa2002032>
3. Chong PY, Chui P, Ling AE, Franks TJ, Tai DY, Leo YS, et al. Analysis of deaths during the severe acute respiratory syndrome (SARS) epidemic in Singapore: challenges in determining a SARS diagnosis. *Arch Pathol Lab Med*. 2004;128:195–204.
4. Lew TWK, Kwek T-K, Tai D, Earnest A, Loo S, Singh K, et al. Acute respiratory distress syndrome in critically ill patients with severe acute respiratory syndrome. *JAMA*. 2003;290:374–80.
5. Arabi YM, Balkhy HH, Hayden FG, Bouchama A, Luke T, Baillie JK, et al. Middle East respiratory syndrome. *N Engl J Med*. 2017;376(6):584–94.
6. Dimakakos E, Grapsa D, Vathiotis I, Papaspiliou A, Panagiotarakou M, Manolis E, et al. H1N1-induced venous thromboembolic events? Results of a single-institution case series. *Open Forum Infect Dis*. 2016;3:ofw214.
7. Bunce PE, High SM, Nadjafi M, Stanley K, Liles WC, Christian MD. Pandemic H1N1 influenza infection and vascular thrombosis. *Clin Infect Dis*. 2011;52:e14–7.
8. Smeeth L, Cook C, Thomas S, Hall AJ, Hubbard R, Vallance P. Risk of deep vein thrombosis and pulmonary embolism after acute infection in a community setting. *Lancet*. 2006;367:1075–9.
9. Schmidt M, Horvath-Puho E, Thomsen RW, Smeeth L, Sorensen HT. Acute infections and venous thromboembolism. *J Intern Med*. 2012;271:608–18.
10. Rogers MA, Levine DA, Blumberg N, Flanders SA, Chopra V, Langa KM. Triggers of hospitalization for venous thromboembolism. *Circulation*. 2012;125:2092–9.
11. Heit JA, Silverstein MD, Mohr DN, Petterson TM, O'Fallon WM, Melton LJ 3rd. Predictors of survival after deep vein thrombosis and pulmonary embolism: a population-based, cohort study. *Arch Intern Med*. 1999;159:445–53.
12. Spyropoulos AC, Anderson FA Jr, FitzGerald G, Decousus H, Pini M, Chong BH, et al. Predictive and associative models to identify hospitalized medical patients at risk for VTE. *Chest*. 2011;140(3):706–14.
13. Amin AN, Varker H, Princic N, Lin J, Thompson S, Johnston S. Duration of venous thromboembolism risk across a continuum in medically ill hospitalized patients. *J Hosp Med*. 2012;7(3):231–8.
14. Cohoon KP, Ashrani AA, Crusan DJ, Petterson TM, Bailey KR, Heit JA. Is infection an independent risk factor for venous thromboembolism? A population-based, case-control study. *Am J Med*. 2018;131(3):307–16.e2.
15. Konstantinides SV, Meyer G, Becattini C, Bueno H, Geersing G-J, Harjola V-P, et al. 2019 ESC guidelines for the diagnosis and management of acute pulmonary embolism developed in collaboration with the European Respiratory Society (ERS). *Eur Heart J*. 2020;41:543–603.
16. Wang L, Sengupta N, Baser O. Risk of venous thromboembolism and benefits of prophylaxis use in hospitalized medically ill US patients up to 180 days post-hospital discharge. *Thromb J*. 2011;9:1–10.
17. Danzi GB, Loffi M, Galeazzi G, Gherbesi E. Acute pulmonary embolism and COVID-19 pneumonia: a random association? *Eur Heart J*. 2020;41(19):1858. <https://doi.org/10.1093/eurheartj/ehaa254>
18. Xie Y, Wang X, Yang P, Zhang S. COVID-19 complicated by acute pulmonary embolism. *Radiol Cardiothorac Imag*. 2020;2(2):e200067.
19. Yao XH, Li TY, He ZC, Ping YF, Liu HW, Yu SC, et al. A pathological report of three COVID-19 cases by minimally invasive autopsies. *Zhonghua Bing Li Xue Za Zhi*. 2020;49:E009.
20. Klok FA, Kruip MJHA, van der Meer NJM, Arbous MS, Gommers DJ, Kant KM, et al. Incidence of thrombotic complications in critically ill ICU patients with COVID-19. *Thromb Res*. 2020. <https://doi.org/10.1016/j.thromres.2020.04.013>
21. Kahn SR, Lim W, Dunn AS, Cushman M, Dentali F, Akl EA, et al. Prevention of VTE in nonsurgical patients: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest*. 2012;141(2 Suppl.):e195S–226S.
22. Huang W, Goldberg RJ, Anderson FA, Kiefe CI, Spencer FA. Secular trends in occurrence of acute venous thromboembolism: the Worcester VTE study (1985–2009). *Am J Med*. 2014;127(9):829–39.
23. Spyropoulos AC, Lipardi C, Xu J, Peluso C, Spiro TE, De Sanctis Y, et al. Modified IMPROVE VTE risk score and elevated D-dimer identify a high venous thromboembolism risk in acutely ill medical population for extended thromboprophylaxis. *TH Open*. 2020;4(1):e59–65.
24. Heit JA, Crusan DJ, Ashrani AA, Petterson TM, Bailey KR. Effect of near-universal hospitalization-based prophylaxis on annual number of venous thromboembolism events in the US. *Blood*. 2017;130:109–14.
25. Driggin E, Madhavan MV, Bikdeli B, Chuich T, Laracy J, Bondi-Zoccai G, et al. Cardiovascular considerations for patients, health care workers, and health systems during the coronavirus disease 2019 (COVID-19) pandemic. *J Am Coll Cardiol*. 2020;75(18):2352–71. <https://doi.org/10.1016/j.jacc.2020.03.031>
26. Madjid M, Safavi-Naeini P, Solomon SD, Vardeny O. Potential effects of coronaviruses on the cardiovascular system. A review. *JAMA Cardiol*. 2020. <https://doi.org/10.1001/jamacardio.2020.1286>
27. Tang N, Li D, Wang X, Sun Z. Abnormal coagulation parameters are associated with poor prognosis in patients with novel coronavirus pneumonia. *J Thromb Haemost*. 2020;18(4):844–7.
28. Zhou F, Yu T, Du R, Fan G, Liu Y, Liu Z, et al. Clinical course and risk factors for mortality of adult inpatients with COVID-19 in Wuhan, China: a retrospective cohort study. *Lancet*. 2020;395(10229):1054–62.
29. Lippi G, Plebani M, Michael HB. Thrombocytopenia is associated with severe coronavirus disease 2019 (COVID-19) infections: a meta-analysis. *Clin Chim Acta*. 2020;506:145–8.
30. Lippi G, Favaloro EJ. D-dimer is associated with severity of coronavirus disease 2019 (COVID-19): a pooled analysis. *Thromb Haemost*. 2020;120(5):876–8.
31. Barbar S, Noventa F, Rossetto V, Ferrari A, Brandolin B, Perlati M, et al. A risk assessment model for the identification of hospitalized medical patients at risk for venous thromboembolism: the Padua Prediction Score. *J Thromb Haemost*. 2010;8:2450–7.
32. Arcelus JI, Candocia S, Traverso CI, Fabrega F, Caprini JA, Hasty JH. Venous thromboembolism prophylaxis and risk assessment in medical patients. *Semin Thromb Hemost*. 1991;17(Suppl 3):313–8.
33. Liu X, Liu C, Chen X, Wu W, Lu G. Comparison between Caprini and Padua risk assessment models for hospitalized medical patients at risk for venous thromboembolism: a retrospective study. *Interact Cardiovasc Thorac Surg*. 2016;23:538–43.
34. Rosenberg D, Eichorn A, Alarcon M, McCullagh L, McGinn T, Spyropoulos AC. External validation of the risk assessment model of the International Medical Prevention Registry on Venous Thromboembolism (IMPROVE) for medical patients in a tertiary health system. *J Am Heart Assoc*. 2014;3:e001152.
35. Thachil J, Tang N, Gando S, Falanga A, Cattaneo M, Levi M, et al. ISTH interim guidance on recognition and management of coagulopathy in COVID-19. *J Thromb Haemost*. 2020;18(5):1023–6.
36. Milewska A, Zarebski M, Nowak P, Stozek K, Potempa J, Pyrc K. Human coronavirus NL63 utilizes heparan sulfate proteoglycans for attachment to target cells. *J Virol*. 2014;88(22):13221–30.



37. Hamming I, Timens W, Bulthuis ML, Lely AT, Navis G, van Goor H. Tissue distribution of ACE2 protein, the functional receptor for SARS coronavirus. A first step in understanding SARS pathogenesis. *J Pathol.* 2004;203(2):631–7.
38. Donoghue M, Hsieh F, Baronas E, Godbout K, Gosselin M, Stagliano N, et al. A novel angiotensin-converting enzyme-related carboxypeptidase (ACE2) converts angiotensin I to angiotensin 1–9. *Circ Res.* 2000;87(5):e1–9.
39. Walls AC, Park YJ, Tortorici MA, Wall A, McGuire AT, Veesler D. Structure, function, and antigenicity of the SARS-CoV-2 spike glycoprotein. *Cell.* 2020;181(2):281–92.e6.
40. Zhang H, Penninger JM, Li Y, Zhong N, Slutsky AS. Angiotensin-converting enzyme 2 (ACE2) as a SARS-CoV-2 receptor: molecular mechanisms and potential therapeutic target. *Intensive Care Med.* 2020;46(4):586–90.
41. Mousavi S, Moradi M, Khorshidahmad T, Motamedi M. Anti-inflammatory effects of heparin and its derivatives: a systematic review. *Adv Pharmacol Sci.* 2015;2015:507151.
42. Obi AT, Tignanelli CJ, Jacobs BN, Arya S, Park PK, Wakefield TW, et al. Empirical systemic anticoagulation is associated with decreased venous thromboembolism in critically ill influenza A H1N1 acute respiratory distress syndrome patients. *J Vasc Surg Venous Lymphat Disord.* 2019;7(3):317–24.
43. Tang N, Bai H, Chen X, Gong J, Li D, Sun Z. Anticoagulant treatment is associated with decreased mortality in severe coronavirus disease 2019 patients with coagulopathy. *J Thromb Haemost.* 2020;18: 1094–9.
44. Moore HB, Gando S, Iba T, Kim PY, Yeh CH, Brohi K, et al. Subcommittees on fibrinolysis, disseminated intravascular coagulation, and perioperative and critical care thrombosis and hemostasis. Defining trauma-induced coagulopathy with respect to future implications for patient management: communication from the SSC of the ISTH. *J Thromb Haemost.* 2020;18(3):740–7.
45. World Health Organization. Clinical management of severe acute respiratory infection when novel coronavirus (2019-nCoV) infection is suspected. Interim guidance 28 January 2020. [Accessed 2020 March 13] Available from <https://www.who.int/docs/default-source/coronaviruse/clinical-management-of-novel-cov.pdf>.
46. Stein PD, Beemath A, Olson RE. Obesity as a risk factor in venous thromboembolism. *Am J Med.* 2005;118:978–80.
47. Eichinger S, Hron G, Bialonczyk C, Hirschl M, Minar E, Wagner O, et al. Overweight, obesity, and the risk of recurrent venous thromboembolism. *Arch Intern Med.* 2008;168:1678–83.
48. Galanaud JP, Holcroft CA, Rodger MA, Kovacs MJ, Betancourt MT, Wells PS, et al. Predictors of post-thrombotic syndrome in a population with a first deep vein thrombosis and no primary venous insufficiency. *J Thromb Haemost.* 2013;11:474–80.
49. Freeman AL, Pendleton RC, Rondina MT. Prevention of venous thromboembolism in obesity. *Expert Rev Cardiovasc Ther.* 2010;8:1711–21.
50. Kucher N, Leizorovicz A, Vaitkus PT, Cohen AT, Turpie AGG, Olsson C-G, et al. Efficacy and safety of fixed low-dose dalteparin in preventing venous thromboembolism among obese or elderly hospitalized patients: a subgroup analysis of the PREVENT trial. *Arch Intern Med.* 2005;165:341–5.
51. Miranda S, Le Cam-Duchez V, Benichou J, Donnadieu N, Barbay V, Le Besnerais M, et al. Adjusted value of thromboprophylaxis in hospitalized obese patients: a comparative study of two regimens of enoxaparin: The ITOHENOX study. *Thromb Res.* 2017;155:1–5.
52. Itkonen MK, Tornio A, Lapatto-Reiniluoto O, Neuvonen M, Neuvonen PJ, Niemi M, et al. Clopidogrel increases dasabuvir exposure with or without ritonavir, and ritonavir inhibits the bioactivation of clopidogrel. *Clin Pharmacol Ther.* 2019;105:219–28.
53. Marsousi N, Daali Y, Fontana P, Reny JL, Ancrenaz-Sirot V, Calmy A, et al. Impact of boosted antiretroviral therapy on the pharmacokinetics and efficacy of clopidogrel and prasugrel active metabolites. *Clin Pharmacokinet.* 2018;57:1347–54.
54. The Liverpool Drug Interaction Group (based at the University of Liverpool, UK), in collaboration with the University Hospital of Basel (Switzerland) and Radboud UMC (Netherlands). COVID-19 Drug Interactions. [Accessed 2020 April 28] Available from <https://www.covid19-druginteractions.org/>
55. Heit JA, O'Fallon WM, Petterson TM, Lohse CM, Silverstein MD, Mohr DN, et al. Relative impact of risk factors for deep vein thrombosis and pulmonary embolism: a population-based study. *Arch Intern Med.* 2002;162:1245–8.
56. Cohen AT, Harrington RA, Goldhaber SZ, Hull RD, Wiens BL, Gold A, et al. Extended thromboprophylaxis with betrixaban in acutely ill medical patients. *N Engl J Med.* 2016;375(6):534–44.
57. Cohoon KP, De Sanctis Y, Haskell L, McBane RD, Spiro TE. Rivaroxaban for thromboprophylaxis among patients recently hospitalized for acute infectious diseases: a subgroup analysis of the MAGELLAN study. *J Thromb Haemost.* 2018;16(7):1278–87.
58. Hull RD, Schellong SM, Tapson VF, Monreal M, Samama MM, Nicol P, et al. Extended-duration venous thromboembolism prophylaxis in acutely ill medical patients with recently reduced mobility: a randomized trial. *Ann Intern Med.* 2010;153:8–18.
59. Kahn SR, Lim W, Dunn AS, Cushman M, Dentali F, Akl EA, et al. Prevention of VTE in nonsurgical patients. *Chest.* 2012;141(2): e195S–226S.

**How to cite this article:** Cohoon KP, Mahé G, Tafur AJ, Spyropoulos AC. Emergence of institutional antithrombotic protocols for coronavirus 2019. *Res Pract Thromb Haemost.* 2020;4:510–517. <https://doi.org/10.1002/rth2.12358>